

A' Appraisals (評価)

Ref	Country	Description of Test - Testing Co., Name	Report No. — Date
A-1	New Zealand	ISO 9001 Quality Assurance Certification KMPG	#447c — 10 Sept 1996
A-2	New Zealand	BTL Compliance to NZ Bldg. Codes	#209 & 210
A-2(a)	New Zealand	BRANZ Bldg Research Assoc., N.Z.	#331 — 30 May 2000
A-2(b)	USA	Los Angeles City Research Report, CA	#RR 25471 tied to ICC-ER #5626
A-3	USA	Compliance to USA Bldg. Codes ICBO, E.S. Report	#ER-5218 — 1 Feb 2005
A-3(a)	USA	Compliance to USA Bldg. Codes ICBO, E.S. Report	#ER-5626 — 1 Apr 2004
A-4	USA	Material Evaluation of Metro Roof System US Testing Co.	#601558-2 — 27 Jan 1995
A-5	Czech Republic	Certificate of approval ZUS	#C1-96-0178 — 24 May 1996
A-6	USA	UL Listed R19204 Fire-Hail-Wind-Decks-Canada	R19204 — 11 May 2007
A-7	UK	BBA British Board of Agreement	AC #00/3695 — 19 Nov 2002
A-8	Belgium	ATG Metrobond	ATG #01/2469
A-9	France	Metrobond & Metro Shake	# 5/02-1599
A-10	Russia	Russian Evaluation Certificate	# 77 — 26 Sep 2002
A-11	Poland	Aprobata Techniczna ITB	AT-15-549/2002
A-12	Canada	CCMC Evaluation	CCMC # Pending
A-13	USA	DADE Co Notice of Acceptance FL HVHZ	NOA # 07-0511.11 — 24 Aug 2011
A-14	USA	HVHZ Florida State Code Approval	FL-6710
A-15	USA	NON-HVHZ Florida State Approval	FL-698-R1
A-16	USA	UL 'Listing' Certified for CANADA	TFWZ7.R19204 — 11 May 2007
A-17	USA	ENERGY STAR Mfg., Partner of Qualified Products	ENERGY STAR 000000

E' Engineering Analysis (技術解析)

Ref	Country	Description of Test - Testing Co., Name	Report No. — Date
E-1	New Zealand	Drinking of Roof Water Analysis DSIR	#39/1GEW:pmm — 24 Nov 1992
E-2	New Zealand	Mfg. Waste Water Analysis SGS NZ Ltd.	#G2971/94 — 25 Nov 1994
E-3	New Zealand	Mfg. Air Quality Assessment ESR Environmental	#S94-181C — 28 Apr 1994
E-4	USA	Engineering Analysis Wind Uplift T. H. Carter PE	# — 15 Jun 2000
E-5	Australia	Concentrated Load Test on Metrotiles, CSIRO	#JK113ATS604

F' Fire Testing (燃焼試験)

Ref	Country	Description of Test - Testing Co., Name	Report No. — Date
F-1	Germany	Fire Test	#16-24033 — 9 Sep 1996
F-2	USA	Class B Over Shake Fire Test US Testing Co.	#601558-1 — 13 Feb 1995
F-3	USA	Class A Fire Test Western Fire Center	#99027.2 — 30 Jun 1999
F-4	USA	Class A & B Fire Test Western Fire Center	#99027.3 — 30 Jun 1999
F-5	USA	Class A & B Fire Test Western Fire Center	#99027.4 — 30 Jun 1999

F-6	USA	Class A & B Fire Test Western Fire Center	#99027.5 — 30 Jun 1999
F-7	USA	Class A & B Fire Test Western Fire Center	#99027.6 — 30 Jun 1999
F-8	USA	UL 'Listing' A & B Fire Tests various assemblies	#TFXX.R19204 — 11 May 2007
F-9	日本	不燃材料認定試験	#NE-0028
F-10	Australia	A2 Heat Generation Test, CSIRO	#FNC0345
F-11	Australia	A1 Non-Combustibility Test, CSIRO	#JK13ATS604

W' Weather Testing(耐候性試験)

Ref	Country	Description of Test - Testing Co., Name	Report No. — Date
W-1	Australia	Cyclic Loading of Roofing Cyclone Testing Station	#TS384 — 6 Apr 1992
W-2	Australia	Dynamic Weather Resistance CSIRO	#DTR166 - 13 Apr 1992
W-3	USA	Penetration Tests US Testing Co.	#601558-3 — 27 Jan 1995
W-4	USA	UL Uplift Resistance R19204	#Proj.99NK31940 — 3 Dec 1999
W-5	USA	Wind Driven Rain Test Celotex Corp Testing FL	#520360 — 10 Jul 1999
W-6	USA	Wind Driven Rain — CelotexPA-100-95 SHINGLE	#520360-1 — Jul 1999
W-7	USA	Wind Driven Rain — CelotexPA-100-95 SHAKE	#520360-2 — Jul 1999
W-8	USA	Wind Driven Rain — CelotexAC-07 SHINGLE	#520360-3 — Jul 1999
W-9	USA	Wind Driven Rain — CelotexAC-07 TILE	#520360-4 — Jul 1999
W-10	USA	Celotex 130-MPH SHAKE	#520360-5 — Jul 1999
W-11	USA	Celotex 130-MPH SHINGLE	#520360-6 — Jul 1999
W-12	USA	SGS Testing Penetration Test AC-07	#164596-03 — 28 Feb 2002
W-13	USA	Celotex Penetration Test AC-07	#520360-7 — 5 Aug 1999
W-14	USA	Asphalt Technl., Salt Spray — 1,000-hrs	#MRPC-001-02-01 — 15 Nov 2005
W-15	USA	Asphalt Technl., Wind-Rain SHAKE TAS 100-95	#MRPC-001-02-04 — 7 Dec 2005
W-16	USA	Asphalt Technl., Wind-Rain SHAKE TAS 100-95	#MRPC-001-02-04 — 7 Dec 2005
W-17	USA	Asphalt Technl., Accl Weather 2,000-hrs	#MRPC-001-02-02 — 15 Nov 2005
W-18	USA	UL Wind Uplift 307-PSF UL-580	#06CA38220 — 26 Jul 2006
W-19	USA	Celotex Corp Testing Settler Shake UL-2218 Class-4 Impact	#520151-2 — 2 Feb 1999
W-20	USA	UL 'Listing' Class-4 Impact Testing ALL Profiles	#TGAM.R19204 — 11 May 2007
W-21	USA	UL 'Listing' Wind Uplift Testing ALL Profiles	#TGIK.R19204 — 11 May 2007
W-21(a)	USA	UL 'Listing' Wind Uplift Deck Details ALL Profiles	#TGIK.R19204 — 11 May 2007
W-22	Canada	Intertek ETL SEMKO ASTM D-4977 Rub Test & ASTM - E661 Static & Impact Load Test	#3116782COQ-004 — May 2007
W-22(a)	Canada	Intertek ETL SEMKO Humidity Test for CCMC	#3131248COQ-007 — 18 Jan 2008
W-23	USA	SGS-US Test Co., Shear Test - 1/2" Plywood	#165420-02 — 28 Feb 2002
W-24	USA	SGS-US Test Co., Shear Test - TILE 1X4 & 2X2	#165496-01 — 28 Feb 2002
W-25	USA	SGS-US Test Co., Shear Test - SHAKE Batten-Less	#165420-01 — 28 Feb 2002
W-26	USA	SGS-US Test Co., Shear Test - TILE 1X4 & 2X2	#170715 — 9 Sep 2002
W-27	日本	メトロローマン (JISA1414)	#07A3093
W-28	日本	耐風圧性-メトロローマン	#07A3094
W-29	日本	水密性-メトロシングル (JISA1414)	#07A3095
W-30	日本	耐風圧性-メトロシングル	#07A3096